Profile Revision: 1 Profile Revision Date: 14/04/2020 Dimensions (mm): Flat: 420 x 297 mm Folded: 38 x 105 mm  Key	Customer  Material No.	Otsuka OPEL P-3273-02		Colours Used  Black		
Profile Revision Date: 14/04/2020 Dimensions (mm): Flat: 420 x 297 mm				_		
Profile Revision Date: 14/04/2020	Customer	Otsuka OPEL		Colours Used		
		I				
Profile Revision: 1						
Profile: MU607833						
			•		<u>'</u>	
Oviderioe of rapidity progressing disease.					Jinarc 30 mg tablets: packs	s containing 7 tablets or 28 tablets
ADPKD in adults with chronic kidney disease (CKD) stages 1 to 4 with evidence of rapidly progressing disease.		severe wheezing or brea		severe wheezing or breathlessness (symptoms of an allergic reaction).		· ·
						s containing 7 tablets or 28 tablets
kidney function, possibly leading to kidney failure. Jinarc is used to treat	clotting factors or to control urine	output or bedwetting).	experience swelling of the face, lips or	tongue, itching, generalised rash, o	Your medicine is supplied i	n the following pack sizes:
cysts in the kidneys, which put pressure on surrounding tissues and reduce	vasopressin analogues such as deliberation for the state of the s		find it difficult to urinate.			
polycystic kidney disease" (ADPKD). This disease causes growth of fluid-filled	Jinarc may lower the effect of the foll		or go to the nearest hospital if you:	•	side	onal, debussed with OTSUNA and 90 on one
Jinarc is a medicine used to treat a disease called "autosomal dominant"	,		medical attention. Stop taking Jinarc a			onal, debossed with "OTSUKA" and "90" on one
the disease and increases urine production.	<ul> <li>metformin (used to treat diabetes)</li> </ul>		If you notice any of the following side		on one side	a restangular, accossed with OTSONA and OU
development of kidney cysts in patients with ADPKD, reduces symptoms of	arthritis),	•				d rectangular, debossed with "OTSUKA" and "60"
of ADPKD patients. By blocking the effect of vasopressin, Jinarc slows the	<ul> <li>sulfasalazine (used to treat inflam</li> </ul>		Serious side effects:			debossed with "OTSUKA" and "45" on one side
vasopressin, a hormone involved in the formation of cysts in the kidneys	<ul> <li>dabigatran (used to thin the blood</li> </ul>	),	everybody gets them.			debossed with "OTSUKA" and "30" on one side.
Jinarc contains the active substance tolvaptan which blocks the effect of	<ul> <li>digoxin (used to treat irregular hea</li> </ul>	art beat and heart failure),	Like all medicines, this medicine can cau	se side effects, although not		ar, debossed with "OTSUKA" and "15" on one side.
	Jinarc may increase the effect of the			an aide affects although	The different strengths of .I	linarc tablets have different shapes and embossing:
1. What Jinarc is and what it is used for	,	,	4. Possible side effects		What Jinarc looks like an	ia contents of the pack
5. Sometic of the pack and other information	slightly low mood and mild anxiety				, ,	
6. Contents of the pack and other information	St. John's Wort (a traditional herb)		or pharmacist.	use of this medicine, ask your doctor	stearate, indigo carmine	aluminium lake.
5. How to store Jinarc	<ul> <li>rifampicin, rifabutin or rifapentine</li> </ul>		If you have any further questions on the u	use of this medicine, ask your doctor	starch, microcrystalline	cellulose, hydroxypropylcellulose, magnesium
4. Possible side effects	<ul> <li>phenytoin or carbamazepine (use)</li> </ul>		attention (see section 4) or if your doctor	tells you to.	The other ingredients are	re lactose monohydrate (see section 2), maize
3. How to take Jinarc	The following medicines may lower the	he effect of Jinarc:	stop taking this medicine if you notice sid	le effects requiring urgent medical		0 1
What you need to know before you take Jinarc	<ul> <li>diltiazem (used to treat high blood</li> </ul>	pressure and cnest pain).	did before you started treatment with Jing	arc. I neretore, you should only		et contains 60 mg tolvaptan.
What Jinarc is and what it is used for	ciprofloxacin (an antibiotic),     diltiazom (used to treat high blood	proceure and sheet sein	If you stop taking this medicine your kidn	ey cysts may grow as tast as they		et contains 45 mg tolvaptan.
What is in this leaflet	<ul> <li>verapamil (used to treat heart dise</li> </ul>	cases and high blood pressure),	If you stop taking Jinarc	ou quoto may success fort on the		et contains 35 mg tolvaptan.
''						et contains 30 mg tolvaptan.
any possible side effects not listed in this leaflet. See section 4.	ketoconazole, fluconazole or itraci     macrolide antibiotics like erythrom		forgotten individual doses.		The delive substance is	et contains 15 mg tolvaptan.
yours.  - If you get any side effects, talk to your doctor or pharmacist. This includes		at cancer), onazole (used to treat fungal infections),	your normal dose on the next day. <b>DO No</b>		The active substance is	tolvaptan.
vours.	<ul> <li>aprepitant (used to avoid nausea)</li> <li>crizotinib and imatinib (used to tre</li> </ul>		remember on the same day. If you do not	t take your tablets on one day, take	What Jinarc contains	
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as	HIV/AIDS), <ul><li>aprepitant (used to avoid nausea)</li></ul>	and vomiting in chametherens	If you forget to take your medicine, you s	hould take the dose as soon as you		t and other information
		ritonavir and fosamprenavir (used to treat	If you forget to take Jinarc		6. Contents of the pack	k and other information
- Reep this leanet. You may need to read it again If you have any further questions, ask your doctor or pharmacist.						the environment.
- Keep this leaflet. You may need to read it again.	The following medicines may increas	se the effect of Jinarc:	go to the toilet at night more frequently.	o., iato in the day you may have to	measures will help protect	the environment.
because it contains important information for you.	take any other medicines, including r	nedicines obtained without a prescription.	have taken. If you take the higher dose ve			o throw away medicines you no longer use. These
Read all of this leaflet carefully before you start taking this medicine		are taking, have recently taken or might	Remember to take the medicine pack wit		Do not throw away any med	dicines via wastewater or household waste.
, , , ,		are taking have recently taken or might	of water and contact your doctor or yo	our local hospital immediately		
effects you may get. See the end of section 4 for how to report side effects.	Other medicines and Jinarc		If you have taken more tablets than your	prescribed dose, drink plenty	Store in the original packet	ge in order to protect from light and moisture.
identification of new safety information. You can help by reporting any side	because it has not been studied in th	ese age groups.	If you take more Jinarc than you shou		that month.	
This medicine is subject to additional monitoring. This will allow quick	3	and adolescents (under age of 18 years)	,			after EXP. The expiry date refers to the last day of
	Children and adolescents	and adologophia (under and of 40	The second daily dose can be taken with		Do not use this medicine at	fter the expiry date, which is stated on the carton,
1 S. Fupturi	, ,	-	The morning dose is to be taken at least			3
Tolvaptan	production, it is also important that ye	ou always have access to a toilet.	Swallow the tablets without chewing, with			he sight and reach of children.
	of water loss e.g. in case of vomiting	or diarrhoea. Due to the increased urine		and an aforest an		ha alah and mash of shifts
Jinarc 90 mg tablets	of water loss again coop of vertiling	or diarrhoea. Due to the increased urise	Method of administration		5. How to store Jinarc	
		d intake or if you are at an increased risk				
linere 60 mm tableta	water after you urinate at night. Spec		morning.	and the same of th	of this medicine.	•
Jinarc 45 mg tablets	1 or 2 glasses of water even if you do	o not feel thirsty and you must also drink	with 30 mg or 15 mg tolvaptan which hav		By reporting side effects yo	ou can help provide more information on the safety
Jinarc 30 mg tablets		el thirsty. Before bed-time you must drink	receive lower doses. In this case your do	ctor may prescribe you Jinarc tablets		Card in the Google Play or Apple App Store.
		cess to water and that you are able to	If you take other medicines, which can in		ALLEN ALLEN	
Jinarc 15 mg tablets	even more severe side effects like king		1 77	avaged the effects of the		of listed in this leatlet. You can also report side by Card Scheme at: www.mhra.gov.uk/vellowcard
Package leaflet: Information for the patient	This water loss may result in side effects like king	ects such as dry mouth and thirst or	combination prescribed by your doctor.		any possible side effects of	ot listed in this leaflet. You can also report side
		cause it increases your urine production.	a prescribed dose. You should always tal	ke the highest tolerable dose		talk to your doctor or pharmacist. This includes
P-3273-02	This medicine causes water loss has	rause it increases your urine production	the best dose your doctor will regularly cl	heck how well you are tolerating	Reporting of side effects	
705454	<u>Drinking enough water</u>		maximum combination of 90 mg on wakii		- acute liver failure (ALF)	
		-	15 mg 8 hours later. Your doctor may gra		acute liver failure (ALF)	
	blood tests to check for changes i	n your liver function.			generalised rash	
		ne, your doctor will arrange monthly	Your treatment will normally start with a c	lose of 45 mg in the marning and	allergic reactions (see allergic reactions)	
	, ,	,	90 mg + 30 mg			nnot be estimated from the available data)
	flu-like syndrome (joint and muscle)	e pain with fever)	60 mg + 30 mg			
	<ul> <li>itching of your skin</li> </ul>				in the blood	,
	<ul> <li>jaundice (yellowing of skin or eyes</li> </ul>	5)	45 mg + 15 mg		increase of bilirubin (a s	ubstance that can cause yellowing of skin or eyes)
		A)	The dose combinations are:		Uncommon (may affect up	
	dark urine			o lower dood to taken o near aton.	Una a mana an /man a ffa at an	a to d in dOO magnia)
	<ul> <li>pain in the abdomen</li> </ul>		30 minutes before the morning meal. The		weight gain	
	<ul> <li>loss of appetite</li> </ul>		The higher dose should be taken in the n		weight loss	
	<ul> <li>tiredness</li> </ul>		The daily amount of Jinarc is split into tw			ymes in the blood
	• fever			a dagaa ayaa bilaasaa da ay da ay	<ul> <li>general weakness</li> <li>raised levels of liver enz</li> </ul>	rymes in the blood
			Dose		general weakness	
	vomiting		, , ,		muscle pain	
	nausea		Check with your doctor or pharmacist if y		muscle spasms	
	indicate potential liver problems s	ucn as:	of ADPKD. Always take this medicine exa		• joint pain	
	please inform your doctor immedi		Jinarc can only be prescribed by doctors	wrio are specialised in the treatmen		
				who are enocialized in the treatment	le le constant	
	This medicine may cause your live	er to not work properly. Therefore	3. How to take Jinarc		itching	
	<ul> <li>if you have advanced kidney disea</li> </ul>	ase.	9 ,		■ • rash	
			sugars, contact your doctor before taking	this medicine.	dry skin	
	your blood (which may have cause		If you have been told by your doctor that		liver function abnormal	
		h levels of a chemical called uric acid in		you have an intolerance to some		
	<ul> <li>if you have diabetes.</li> </ul>		Jinarc contains lactose		heartburn	
	section 6).		happens to you, do not drive or use any t	ools or machines.	constipation	or tallot rooming in the ottomation
		ther ingredients of this medicine (listed in	Some people may feel dizzy, weak or tire			fortable feeling in the stomach
				nd after being given linare. If this	belly pain	
		azepril, conivaptan, fenoldopam mesylate	Driving and using machines		shortness of breath	
	,	ne past to benzazepine, tolvaptan or other	taking this medicine.		heart pounding	
	if you suffer from too high or too lo	ow blood sodium.	planning to have a baby, ask your doctor	or pharmacist for advice before		
	<ul> <li>if you have difficulties urinating (e.</li> </ul>		If you are pregnant or breast-feeding, thir		• fainting	
	you have to restrict your fluid intak			ak you may be pregnant or are	difficulty sleeping	
		(see "drinking enough water" below) or if	use of this medicine.	asio contracepare measures daring	• gout	
	<ul> <li>if you suffer from liver disease.</li> </ul>		Women of childbearing age must use reli	able contraceptive measures during	<ul> <li>taste changes</li> </ul>	
	Talk to your doctor before taking Jina	ırc	<b>Do not</b> take this medicine if you are preg	nant or breast-feeding.	<ul> <li>decreased appetite</li> </ul>	· ·
	Warnings and precautions		Pregnancy and breast-feeding		<ul> <li>high levels of sodium, ur</li> </ul>	ric acid and blood sugar
	,		Do not drink grapeiruit juice when taking	this medicine.	dehydration	
	<ul> <li>if you are breastfeeding.</li> </ul>		Do not drink grapefruit juice when taking	this medicine	Common (may affect up to	o 1 in 10 people)
	<ul> <li>if you are pregnant</li> </ul>	,	Jinarc with food and drink			
	<ul> <li>if you do not realise when you are</li> </ul>		doctor will be able to decide what is suita	ble for you.	fatigue	te, to diffiate at hight, of to diffiate more frequently
	<ul> <li>if you have a condition which incre</li> </ul>		It may still be alright for you to take these		, , , , , , , , , , , , , , , , , , , ,	te, to urinate at night, or to urinate more frequently
	(e.g. severe dehydration or bleedi		risk that this may lead to too much soc	dulli ili your blood.	diarribea     dry mouth	
		ssociated with a very low blood volume	risk that this may lead to too much soo		dizziness     diarrhoea	
	<ul> <li>if your kidneys do not work (no uri</li> </ul>		contain large amounts of salt (e.g. tab indigestion remedies). These may inci	rease the effect of linere. There is a	• dizziness	
	blood which do not allow treatmen		medicines which increase the level of contain large amounts of salt (o.g. table).		<ul><li>thirst (requiring excessive headache)</li></ul>	/e drinking of water)
		e raised levels of liver enzymes in your	stand up from sitting or lying down.	a a divina i a via via la la a di a vivia la	Very common (may affect	
	or mirtazapine)	azeprii, conivapiari, ieriolooparii mesylale	with Jinarc these may increase the risl	k of low blood pressure when you		" 1 10 1)
	medicine (listed in section 6) or if	azepril, conivaptan, fenoldopam mesylate	diuretics or other medicines for the tre	atment of high blood pressure. Take	Other side effects:	
	if you are allergic to tolvaptan or a     madicine (listed in pastion 6) or if	ny of the other ingredients of this	kidney problems.	-	itching of your skin or joint	and muscle pain with fever occur.
		and af the cathery in supplicate of their	these may increase the risk of side eff	ects due to water loss or may cause		nen, dark urine, jaundice (yellowing of skin or eyes),
	Do not take Jinarc	- you take official	diuretics (used to influence the product	ction of urine). Taken with Jinarc	Consult your doctor if symp	otoms of nausea, vomiting, fever, tiredness, loss of
	2. What you need to know before	re vou take Jinarc	These medicines can affect or be affecte		Jinarc may cause your liv	
			i			

Keyline (Non-Printing)

Technical Info (Non-Printing)

Text Area (Non-Printing)

420 x 297 mm

Jinarc tabs 15mg, 30mg, 45/15mg, 90/30mg, 60/30mg x 7, 14, 28, 56 PIL UK

Pharma Code 2917

705454

UK

English

10.11.2022

CJE

Dimensions

Affiliates

Language

Proof By Proof No.

Producers Code

Item Description

Component Type Leaflet

MPS Artwork No. | 1332786

Cirrus Potsuka

artwork.leicester@cirrus-artwork.com

Warning! We cannot accept responsibility for any errors in this proof after approval. Whilst we take extreme care at all times to ensure accuracy to our client's brief, the final responsibility must be taken by our client.

IF YOU SIGN THIS PROOF YOU ARE SIGNIFYING FULL APPROVAL OF DESIGN AND TEXT.

TEXT AREA

DO NOT REMOVE FROM ARTWORK

Jinarc 45 mg tablets + Jinarc 15 mg tablets: packs (blisters with or without		
wallet card) containing 14 tablets (7 tablets of the higher strength + 7 tablets of the lower strength), 28 tablets (14 tablets of the higher strength + 14 tablets of the lower strength)		
or 56 tablets (28 tablets of the higher strength + 28 tablets of the lower strength). Jinarc 60 mg tablets + Jinarc 30 mg tablets: packs (blisters with or without		
wallet card) containing 14 tablets (7 tablets of the higher strength + 7 tablets of the lower strength), 28 tablets (14 tablets of the higher strength + 14 tablets of the lower strength)		
or 56 tablets (28 tablets of the higher strength + 28 tablets of the lower strength).		
Jinarc 90 mg tablets + Jinarc 30 mg tablets: packs (blisters with or without wallet card) containing 14 tablets (7 tablets of the higher strength + 7 tablets of the lower strength), 28 tablets (14 tablets of the higher strength + 14 tablets of the lower strength)		
or 56 tablets (28 tablets of the higher strength + 28 tablets of the lower strength).		
Not all pack sizes may be marketed.  Marketing Authorisation Holder		
Otsuka Pharmaceutical Netherlands B.V. Herikerbergweg 292 1101 CT, Amsterdam		
Netherlands Manufacturer		
AndersonBrecon (UK) Limited Units 2-7, Wye Valley Business Park, Brecon Road, Hay-on-Wye Hereford - HR3 5PG		
United Kingdom  For any information about this medicine, please contact:		
Otsuka Pharmaceuticals (UK) Ltd. Tel: +44 203 747 5300  This leaflet was last revised in 11/2022.		

	Customer	Otsuka OPEL			Colours Used
Cirrus Potsuka	Material No.	P-3273-02			Black
	Producers Code	705454			Keyline (Non-Printing)
	Item Description	Jinarc tabs 15mg, 30mg, 45/15mg, 90/30mg, 60/30mg x 7, 14, 28, 56 PIL UK			Technical Info (Non-Printing)
artwork.leicester@cirrus-artwork.com	Component Type	De Leaflet		Text Area (Non-Printing)	
Approval Signature	Dimensions	420 x 297 mm			
	Affiliates	UK			
Date	Language	English			
Warning! We cannot accept responsibility for any errors in this proof after approval. Whilst we take extreme care at all times to ensure accuracy to our client's brief, the final responsibility must be taken by our client.  IF YOU SIGN THIS PROOF YOU ARE SIGNIFYING FULL APPROVAL OF DESIGN AND TEXT.	Proof By	CJE			
	Proof No.	1			
	Date	10.11.2022			
	MPS Artwork No.	1332786	Pharma Code	2917	